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PARTS LIST DISCLAIMER
THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED. THE MACHINE CON-
FIGURATION CAN CHANGE AS PRODUCT IMPROVEMENTS ARE INCORPORATED. IF YOU OWN AN EARLIER VERSION OF THE MACHINE, THIS PARTS

LIST MAY NOT DEPICT YOUR MACHINE EXACTLY. CONTACT CUSTOMER SERVICE IF YOU HAVE ANY QUESTIONS ABOUT PART DIFFERENCES. 
PREVIOUS PARTS LIST VERSIONS ARE NOT AVAILABLE ONLINE.
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Ref	 Part No	 Description
36	 P8693036	 SHAPER NUT
37	 PR09M	 EXTERNAL SNAP RING 20MM
38	 P6004	 6004-2RS BALL BEARING
39	 P8693039	 SPINDLE CARTRIDGE
40	 P6202	 6202-2RS BALL BEARING
41	 PR24M	 INTERNAL SNAP RING 42MM
42	 P8693042	 SPINDLE HOUSING
44	 P8693044	 MACHINE PULLEY
45	 P8693045	 CABLE CLAMP
46	 P8693046	 T5 x 45 x 10 BELT
47	 P8693047	 BELT GUARD
48	 PS09M	 PHLP HD SCREW M5-0.8 x 10
51	 PS05M	 PHLP HD SCREW M5-0.8 X 8
55	 P8693055	 MOTOR PULLEY
56	 P8693056	 MOTOR ASSEMBLY
57	 P8693057	 WRENCH 5⁄8", 3⁄8" 
58	 P8693058	 WRENCH 1", 3⁄4" 
59	 P8693059	 COLLAR
60	 P8693060	 21⁄2 VACUUM ADAPTER
61	 PB39M	 HEX BOLT M6-1.0 X 12 
62	 P8693062	 COLLET
63	 P8693063	 ROUTER NUT
65	 P8693065	 MITER GAUGE
66	 P8693066	 INDICATOR
67	 P8693067	 MITER BAR
68	 P8693068	 FLT HD SCREW M8-1.25 x 10
69	 P8693069	 WOODEN FENCE (RIGHT)
70	 P8693070	 WOODEN FENCE (LEFT)
71	 PLW03M	 LOCK WASHER 6MM
72	 PW01	 FLAT WASHER 1⁄2"
73	 P8693073	 PLASTIC SCREW
74	 P8693074	 BRUSH

Ref	 Part No	 Description
1	 P8693001	 BASE
2	 P8693002	 HEX CAP SCREW
3	 P8693003	 WASHER 6MM
4	 P8693004	 FRONT COVER
5	 P8693005	 NAME PLATE
6	 P8693006	 SWITCH 
7	 P8693007	 SWITCH KEY 
8	 PS09M	 PHLP HD SCREW M5-0.8 x 10 
9	 PW02M	 FLAT WASHER 5MM
10	 P8693010	 TABLE
11	 P8693011	 STARTING PIN
12	 P8693012	 FENCE BODY
14	 P8693014	 LOCK KNOB
15	 P8693015	 FENCE SEGMENT
16	 P8693016	 TABLE INSERT
17	 P8693017	 DUST HOOD
18	 PS09M	 PHLP HD SCREW M5-0.8 x 10
19	 P8693019	 RING GUARD
20	 P8693020	 SAFETY LABEL
21	 P8693021	 POST
23	 P8693023	 RIVET
24	 P8693024	 LOUVER PLATE
25	 P8693025	 KNOB
26	 P8693026	 STUD
27	 PW03	 FLAT WASHER #10 
28	 P8693028	 SPACER 
30	 P8693030	 HEX BOLT M6-1.0 x 35
31	 P8693031	 STRAIN RELIEF
32	 P8693032	 CORD
33	 P8693033	 1⁄2-20 JAM NUT
34	 P8693034	 1⁄2 KEY WASHER
35	 P8693035	 1⁄2-20 SPINDLE        




